
 
 

 
 

 
Rodney WPCP Upgrades 

 
 

Basis of Design Report 

 
May 5, 2022 

 
 
 
 

 

Prepared for: 



 

 

 

Rodney Water Pollution 
Control Plant Upgrades  
 
 

Basis of Design Report 

 
Municipality of West Elgin 

 

 

 

 

 

 

 

 

 

This document is protected by copyright and was prepared by 
R.V. Anderson Associates Limited for the account of the 
Municipality of West Elgin. It shall not be copied without 
permission.  The material in it reflects our best judgment in light 
of the information available to R.V. Anderson Associates Limited 
at the time of preparation. Any use which a third party makes of 
this report, or any reliance on or decisions to be made based on 
it, are the responsibility of such third parties.  R.V. Anderson 
Associates Limited accepts no responsibility for damages, if 
any, suffered by any third party as a result of decisions made or 
actions based on this report. 

 

 

 

 

 

 

RVA 215817 

May 5, 2022 

 



Rodney WPCP Upgrades TOC - 1 
Preliminary Design Report 

Municipality of West Elgin  RVA 215817 
May 5, 2022 Draft 

 
 

Rodney WPCP Upgrades  
Basis of Design Report 

 
TABLE OF CONTENTS 

 

1.0 PROJECT BACKGROUND ................................................................................ 2 

2.0 OBJECTIVES ..................................................................................................... 3 

3.0 ASSESSMENT OF THE EXISTING SYSTEM PERFORMANCE ........................ 4 

4.0 RODNEY WASTEWATER TREATMENT REVIEW ............................................ 6 

 Historic Influent Flowrates and Characteristics ........................................ 6 
 Effluent Compliance Limits and Objectives .............................................. 7 
 Effluent Characteristics ............................................................................ 8 

5.0 CURRENT AND FUTURE OPERATION DESKTOP ANAYSIS AND BIOWIN 
MODELING ........................................................................................................ 9 

6.0 UPGRADE DESIGN CRITERIA .........................................................................11 

 Aeration System Upgrade ......................................................................11 
 Screen Upgrade .....................................................................................12 
 Secondary Clarifier Mechanism Replacement ........................................13 
 Alum Storage Tank Replacement ...........................................................13 

7.0 PROJECT STAGING .........................................................................................14 

8.0 COST ESTIMATE ..............................................................................................16 

 
 
Table of Tables 
Table 4.1 – Rodney WPCP Historic Influent Flowrates ................................................... 6 
Table 4.2 – Rodney WPCP Historic Influent Characteristics ........................................... 6 
Table 4.3 – Plant Current and Plant rated Capacity Flowrates ........................................ 7 
Table 4.4 – Rodney WPCP CofA Effluent Compliance Limits and Objectives ................. 7 
Table 4.5 – Rodney WPCP Historic Effluent Data .......................................................... 8 
Table 8.1 - Range for Cost Opinions .............................................................................16 
Table 8.2 – Rodney WPCP Upgrades Cost Estimation .... Error! Bookmark not defined. 
 
List of Figures 
Figure 6.1 – Air Blowers and Main Air Discharge Pipeline Layout. .................................12 

 

 
 



Rodney WPCP Upgrades     Page 2 
Basis of Design Report 

Municipality of West Elgin                                                     RVA 215817 
May 5, 2022 Draft 

1.0 PROJECT BACKGROUND  

The Rodney Water Pollution Control Plant (WPCP) is located at 22590 Pioneer Line. It is 

an activated sludge facility consisting of an off-site sewage pumping station, mechanical 

bar screen, extended aeration, secondary clarifier, tertiary filtration, and ultra-violet (UV) 

disinfection. A sludge lagoon is adjacent to the plant and is used for sludge storage. The 

treated effluent is discharged directly to Sixteen Mile Creek. The facility has a rated 

capacity of 590 m3/day.  

The sewage pumping station is located at 155 Furnival Road and contains two (duty / 

standby) submersible pumps rated at 27 L/s. The pumps are controlled with an 

ultrasonic level controller and backed-up with floats. The flow is conveyed to the WPCP 

or to the sludge lagoons via a 200mm forcemain. A stand-by power diesel generator 

provides back-up power in emergency situations.  

The plant receives flow from the aforementioned pumping station through the screen 

inlet channel and a mechanical bar rake screen designed for a peak flow rate of 2,190 

m3/d screens the flow. Flow is then split into two (2) aeration tanks with mechanical 

surface aerators. Each extended aeration tank contains three (3) mechanical surface 

aerators rated at 7.6 kW each.  

The mixed activated liquor then flows to a single center-feed, column supported 

secondary clarifier. Solids are settled and collected via the sludge collector mechanism 

and are returned to the aeration tanks via two (2) return sludge pumps. Scum is 

collected with a skimmer arm connected to the sludge collector mechanism and is 

pumped to the lagoon.  

The secondary clarifier effluent flows to four (4) continuous backwash sand filters with a 

total surface area of 9.3 m2. The filters are serviced with two compressors rated at 18.9 

L/s at 860 kPa and two (2) filter backwash pumps rated at 1.5 L/s. The filter effluent is 

directed to the UV disinfection system located in the same building as the final filters.  

 



Rodney WPCP Upgrades     Page 3 
Basis of Design Report 

Municipality of West Elgin                                                     RVA 215817 
May 5, 2022 Draft 

2.0 OBJECTIVES 

The Municipality of West Elgin (Municipality) retained RV Anderson Associates Limited 

(RVA) to: 

- Review plant data and conduct BioWin modelling for the treatment train for sizing 

of the appropriate technology. 

- Review headworks technology options based on cost, compatibility with current 

operation/constraints, and ease of operation and maintenance. 

- Review fine bubble diffused aeration system technology options based on cost, 

compatibility with current operation/constraints, and ease of operation and 

maintenance. 

- Review clarifier mechanism technology options based on cost, compatibility with 

current operation/constraints, and ease of operation and maintenance. 

- Review the background information and the capacities of wastewater processes. 

The design parameters for the headworks and aeration upgrades will then be 

developed based on desktop and BioWin modeling as required. 

 

 

 

 

 

 



Rodney WPCP Upgrades     Page 4 
Basis of Design Report 

Municipality of West Elgin                                                     RVA 215817 
May 5, 2022 Draft 

3.0 ASSESSMENT OF THE EXISTING SYSTEM PERFORMANCE 

RVA reviewed both “Visual Condition Assessment Report” completed by RVA in 2017, 

and “20 Year Capital Plan for Rodney WWTP” reported by OCWA 2019; RVA also 

visited the plant to investigate historic operational issues through discussions with 

operating staff. RVA concluded that some of the plant’s equipment, infrastructures, and 

units require an immediate upgrade and refurbishment to improve the plant operation 

and the safety of the operators, as well as reduce the plant maintenance requirement 

and power consumption.  

The existing headworks facility including the mechanical screen, channel, and enclosure 

have been evaluated. The mechanical bar screen is showing signs of deterioration and 

rust, and the screenings removal is done manually with a rake and bucket which is no 

longer industry standard and exposes operators to undue risk. The screen enclosure 

shows significant signs of deterioration, and no heating is provided within the enclosure. 

RVA proposed to replace the existing screen with a new Shaftless Spiral Conveyor 

screen including Screen Discharge, Spiral brush, Screen frame-to-channel wall side 

seals, Washing spray jets, one control panel (outdoor installation), and one Custom FRP 

Enclosure. With the new screening system, there will be no involvement of the operators 

in picking up the screenings manually and will prevent passing large particles to 

downstream aeration tanks. 

The existing mechanical surface aerators show some signs of deterioration and rust. 

Operators noted aerators experience frequent breakdowns and require routine repair. A 

new fine bubble diffused aeration system is proposed to replace the existing surface 

aerators. Two duty and one dedicated for each tank of a common standby air blower are 

proposed for this application along with fine bubble diffusers and air supply piping. The 

new aeration system will include DO sensors and VFDs to control the air blowers’ 

operation and optimized the power consumption of the plant base on dissolved oxygen 

concentration in the aeration tanks.  

During the latest site visit, the existing enclosure of the secondary clarifier did not help 

with a clear assessment of the existing secondary clarifier mechanism system. However, 

previous reports indicated that it is not functioning properly, and the scum collection 

chamber is always clogged. A new clarification mechanism is proposed to replace the 

existing one. The existing FRP enclosure on top of the clarifier tank will be removed to 

allow for removal of the existing mechanism and the installation of the new mechanism. 

The existing FRP enclosure has no useful function and further it makes it difficult for the 

operators to access the clarifier for maintenance and it lacks lighting and ventilation.  



Rodney WPCP Upgrades     Page 5 
Basis of Design Report 

Municipality of West Elgin                                                     RVA 215817 
May 5, 2022 Draft 

The existing Phosphorus removal chemical storage tank freezes in winter and indoor 

totes are used in the winter to avoid freezing. The outdoor chemical tank containment 

area is filled with rainwater with no drain provided and the sump pump is not functioning 

to empty the containment. A new polyethylene chemical storage tank with proper heat 

tracing is proposed to replace the existing chemical tank. 



Rodney WPCP Upgrades     Page 6 
Basis of Design Report 

Municipality of West Elgin                                                     RVA 215817 
May 5, 2022 Draft 

4.0 RODNEY WASTEWATER TREATMENT REVIEW 

 Historic Influent Flowrates and Characteristics 

Rodney WPCP historical influent data 2017-2020 was analyzed to determine the 

average influent flow and characteristics. Table 4.1 and 4.2 summarize the historic 

influent flows and characteristics. The average day flow, (ADF) equates to 359 m3/d and 

the max day flow (MDF) equates to 1,792 m3/d. 

The ECA indicates that the existing lifting pumping station has two submersible pumps 

(1 duty / 1 standby) each with capacity of 27 L/s, hence it is assumed that the current 

Peak Instantaneous Flow (PIF) is equal to 27 L/s (i.e. 2,333 m3/d), and it is also 

assumed in worst case the current Peak Hourly Flow (PHF) is equal to PIF equates to 

2,333 m3/d.  

The plant rated capacity is 590 m3/d and its (PIF) will equal to the lifting pump capacity of 

27 l/s (i.e. 2,333 m3/d) and it is also assumed that the PDF and PHF of the plant rated 

capacity equal to PIF equates to 2,333 m3/d. Table 4.3 illustrates the current and plant 

rated capacity flowrates 

 

Table 4.1 – Rodney WPCP Historic Influent Flowrates 

Year Unit 
Influent 

Average Day 
Flow, ADF 

Influent Max 
Day Flow, MDF 

2017 m3/d 348 588 

2018 m3/d 396 1,560 

2019 m3/d 363 1,972 